
 

International Journal of Sciences: 

Basic and Applied Research 

(IJSBAR) 

 

ISSN 2307-4531 
(Print & Online) 

 
http://gssrr.org/index.php?journal=JournalOfBasicAndApplied 

--------------------------------------------------------------------------------------------------------------------------- 

64 
 

Designing a Latex Effluent Treatment System Using Acid 

Coagulation Rubber Recovery Tank in Series with a 

Constructed Wetland 

Louden Motina
a
*, Ambe Rex

b
, Etchutakang Yvonne

c 

a
Institute of agricultural research for development, Batoke, 77limbe, Cameroon 

b
Vrije Universiteit of Brussels, Boulevard de la Plaine 2, 1050 Brussels, Belgium 

c
Institute of agricultural research for development, Batoke, 77limbe, Cameroon 

a
Email:loudenmotina@gmail.com 

b
Email: rex.che.ambe@vub.be 

 

Abstract  

Agro industries are at the center of Cameroons economy and the Cameroon Development Corporation (CDC) is 

the country’s largest agro producer of natural rubber which cultivates and transforms latex and field coagula into 

industrial grade materials. An average of 6800 tonnes of rubber is produced at the Tiko factory .This generates 

heavy quantity of effluent been channeled directly to the surrounding waters, constantly polluting it and 

affecting the surrounding population, company’s image and the ecosystem thus violates Cameroon and ISO 

14001 standards. Causing losses of unrecovered rubber, extra charges, sanctions on the company and inability to 

obtain ISO14001 certification. Therefore it is necessary to design a rubber recovery and effluent treatment 

system to reduce the damages caused by this untreated effluent. In other to do so we analyzed the existing state, 

we characterized the waste water and designed a new system taking In to consideration key design constraints 

like high rubber recovery , use of existing structures onsite , zero energy needed and system efficiency. After 

analysis of the present state, we recorded the effluent characteristics of, flow rate of 22.2m
3
/day, TSS of 1031.4 

mg/l, BOD5 1080 mg/l which are extremely higher than standards. Thus using a formic acid coagulation tank as 

primary treatment in series with a constructed wetlands as a biological treatment will efficiently remove 

suspended solid, BOD, COD, phosphorous and, especially to ensure total nitrogen removal.  

------------------------------------------------------------------------ 

* Corresponding author.  



International Journal of Sciences: Basic and Applied Research (IJSBAR) (2021) Volume 58, No  1, pp 64-81 

65 
 

By evaluating the formic acid coagulation we recorded 80- 85% rubber recovery, thus a reduction in turbidity, 

also we sized a horizontal flow constructed wetland using Echinochloa Pyramidalis to remove the high organic 

load. 2 parallel wetlands of  area of 2*293.3 m
2
 , dimension (45.3 x 6.5 x 0.6)m , retention time of 1 day , bed 

porosity of 0.3 made up of fine gravels-sand filter bed with 9 plants per m
2
 of  Echinochloa Pyramidalis, for a 

projected final discharge effluent of TSS<30mg/l, BOD5< 50mg/l. Finally we design using Microsoft Visio and 

solid works to represent a 3 dimensional view. The use of this design in NR agro industries will recover more of 

its rubber lost in the effluent and treated effluent is in conformity with ISO 14001 standards thus avoiding all the 

charges link to pollution and improve its company image. 

Keywords: Natural rubber; latex effluent; acid coagulation; constructed wetland; design. 

1. Introduction  

Natural rubber (NR) processing from fresh latex or field coagula produces a lot of wastes especially waste water 

(effluent) , most of these industries  in Cameroon  are situated along  public sewer lines that enter the Gulf of 

Guinea. These water go through mangroves which are reproduction milieu of aquatic organism notably fish, 

pollution of these water bodies by large volumes of untreated effluent from these industries are potential  threats  

to public health and the environment. The discharge of this effluent into the environment without treatment can 

cause eutrophication of the receiving water due to rapid bacterial biodegradation of these compounds. High 

levels of algae nutrients and water plants lead to oxygen depletion in streams and diminish aquatic-animal 

populations, reduces water quality value for other uses (e.g. drinking, swimming etc.);  lack of dilution during 

the dry season produce obnoxious odor in the neighborhood of factories and run off problems during the rainy 

season creating health risks to the populations downstream [1]. It is necessary to treat these wastes in conformity 

with the ISO 14001 norms and the Cameroonian standards before disposal into the environment. At the case 

study factory in Tiko, southwest region of Cameroon, it transforms latex and field coagula into industrial grade 

materials namely CNR10, sheet rubber, 3CV and 3CL. According to the CDC manual, tapped latex collected 

either as liquid (ammonia added ) or as cup lumps (field coagulum) is received in the factory, latex is weighed; 

sieved and then transferred into a bulking tank for equalization of the different clones and concentrations. Water 

is added to dilute (standardized) the latex to a desired Dry Rubber Content (DRC), and the appropriate amount 

of formic acid added for coagulation to take place. The coagulum is allowed to mature, after which it is passed 

through a creeper (calendaring) and then shredder (granulation) for size reduction to form coagulum sheets and 

pellets respectively. The latter is then put in trolleys and dried in an oven at a temperature of 105 to 110°C 

respectively, the dried rubber is packaged and stored. Annually an average of 6800 tonnes out of 20,000 tonnes 

of high quality semi-finished rubber produce by CDC is produced at Tiko factory (19 tonnes per day)  and this 

generates heavy amount of effluent daily [2]. Effluent from the rubber processing factory comprise of water 

from rubber processing stages (coagulation, calendaring, granulation, etc.), water from equipment and raw 

materials washing (elimination of impurities). The components of the effluent are substances added during 

harvesting and processing of the rubber such as ammonia, formic acid, impurities, latex that has not coagulated 

during the coagulation process, serum comprising of proteins, sugar, lipids, organic and inorganic salts [3]. 

Different technologies have been used to treat waste water in rubber factories mostly Physical or primary 

treatment such as ozonation, Electrochemical methods, gas injection technique but are very expensive. Also 



International Journal of Sciences: Basic and Applied Research (IJSBAR) (2021) Volume 58, No  1, pp 64-81 

66 
 

most commonly used and cheap methods used are Decantation, stabilization, dissolved air flotation but are very 

slow thus coagulation and flocculation are fast methods despite flocculation being expensive (needs an extra 

flocculants). Therefore for coagulation to occur, the latex pH must be brought to those of the isoelectric point, 

proteins of the membrane are supposed to have an isoelectric point close to 4.7 [4] but will however remain in 

suspension when the pH is out of the isoelectric pH range of 4.7 to 5.2. Coagulation can also result when there is 

microbial oxidation of the carbohydrates to volatile fatty acids such as formic, acetic and propionic acids [4]. 

Almost all the processing factories try to recover rubber using one of the methods above and their choices are 

based on the rapidity of process, construction and operating costs, unchanged properties latex after decantation. 

The combination of processes such as decantation, stabilization, Dissolved Air Flotation (DAF), coagulation and 

flocculation brings high recovery rate but the costs of these processes are so high that it is difficult to apply 

widely [5]. However, the removal efficiency of the conventional rubber traps by auto-coagulation was observed 

to be rather slow in the Tiko factory thus there is a need for the use of acid coagulation as a more efficient, 

cheap and rapid technique for rubber recovery. Biological treatment  make use of Anaerobic and aerobic 

processes usually applied to treat the wastewater of natural rubber  processing due to their low operating costs, 

high removal efficiency and large amounts of biogas generated this methods where found suitable for the 

treatment of wastewater of natural rubber latex processing [6]. Some of these biological methods which have 

been verified are; Up-flow Anaerobic Sludge Blanket (UASB) investigated to have a very efficient about 80% 

COD removal [7], but Due to the use of sulphuric acid in the latex coagulation produce toxic gas of H2S using 

UASB becomes difficult thus reduction of sulphite is important before treatment. Biological method 

incorporated with sulphate reduction system shows about 90 % COD, sulphate removal but method is expensive 

[8]. Many other advanced technologies have been studied but most of them are very expensive and require the 

use of energy. Cheap methods of biological treatment are Lagoons which are generally used to remove organic 

matter in the wastewater of natural rubber latex due to their lowest operation cost and construction costs, 

However, they show some difficulties for the application on large scale, including: large construction area, long 

HRT (over 30 days), low removal efficiency of organic matters and nitrogen compounds. Mechanical  

treatments such  as  anaerobic  filter  beds,  rotating  bio discs and aerated lagoons are currently being used 

where land  is limited [9] but needs energy.  Anaerobic filter shows a high COD removal of 92% efficiency [10] 

but unable to remove nitrogen, sulphate etc. and finally Constructed Wetlands (CW) have been used to treat 

waste water with zero energy and chemicals inputs [11]. This brought great advantage using constructed 

wetlands to purify natural rubber latex effluents due to its ability to degrade, absorb or filter the pollutants and to 

take-up nutrients from the wastewater, with no energy use. Constructed wetlands are of two types i.e. sub 

surface flow and fresh water flow constructed wetland but the subsurface wetlands are generally more efficient 

and require less land area. They can be horizontal flow or vertical flow based on the distribution of water in the 

wetland   [12]. Constructed wetland have been investigated  on different effluents which had a high  BOD, 

COD, and TSS,  removal rate of 87–88%   [13], and the removal rate were found to average 90.4% for TSS and 

62.4% for COD  [14]. With an engineered designed a constructed wetland utilizes natural processes. The 

following pollutants are removed organic substances expressed as biological oxygen demand (BOD) or 

chemical oxygen demand (COD), suspended matter, nutrients (nitrogen and phosphorus), pathogenic 

microorganisms, heavy metals and organic impurities [15]. Constructed wetlands are designed to mimic natural 

wetland systems, utilizing wetland plants, once the primary treatment finishes the effluent is forwarded to the 



International Journal of Sciences: Basic and Applied Research (IJSBAR) (2021) Volume 58, No  1, pp 64-81 

67 
 

CW which consists of an artificial basin filled with water, substrate and plants. The substrates is a filter  (sand, 

gravel, stones etc.,) whose permeability helps to retain sediments and the waste contain in the sewage to be 

purify. In purification filters are used at the same time as support for the vegetation and a great number living 

organisms which creates a medium of many chemical conversions and biological (oxidation) [16] to treat the 

effluent. A well designed wetland have considerable potential for low-cost,  efficient  and  self-maintaining 

effluent treatment systems, and  has  demonstrated high capability to remove nutrients, suspended  solids,  